

# MASONRY Laboratory Website

## Lab 4 – Evaluation of Compressive Strength

Extras

[Lab Handout](#)

[Sample Results](#)

[Sample Lab Report](#)

[Photos](#)

[Lab Equipment and Materials](#)

[Extra Resources](#)

[Lab Worksheet](#)

### Compression Test Results:

Group	Stress ksi (kN)	Group	Stress ksi (kN)
PCL 1	3.77 (26.0)	Brick 1	8.03 (55.4)
PCL 2	3.65 (25.2)	Brick 2	8.85 (61.0)
MC 1	4.34 (29.9)	Brick 3	7.43 (51.2)
MC 2	3.36 (23.2)	Brick 4	6.08 (41.9)
MC 3	2.84 (19.6)	Brick 5	7.91 (54.5)
		Brick 6	10.1 (69.5)

Note: Gross area of 3-5/8"x7-5/8" (92mm x 194mm)